
 City Council 520 E Ocean Blvd. 

  Los Fresnos, TX  78566 

 Regular Meeting http://citylf.cloudaccess.net/en// 

 

 ~ Agenda ~  

Tuesday, March 9, 2021 6:00 PM City Hall 

Generated 3/5/2021 10:35 AM 

 

NOTICE IS HEREBY GIVEN THAT THE CITY COUNCIL OF THE CITY OF LOS 

FRESNOS PURSUANT TO CHAPTER 551, TITLE 5 OF THE TEXAS GOVERNMENT 

CODE, THE TEXAS OPEN MEETINGS ACT, WILL MEET ON TUESDAY, MARCH 9, 

2021 AT 6:00 PM AT CITY HALL, 520 EAST OCEAN BLVD., LOS FRESNOS, TX 

78566. 

To watch the Los Fresnos City Council meeting live, visit the City of Los Fresnos 

YouTube channel here: 

https://www.youtube.com/channel/UCM586ihF_ubb7Kz4aqFCBKQ or our 

website www.cityoflosfresnos.com     
[...]
Councilmember Ray Ortiz     ___ For  ___ Against  ___ Abstained 

Councilmember Juan Munoz     ___ For  ___ Against  ___ Abstained 

 

WHEREAS, the 2021-2022 TxCDBG Community Development Fund contract requires 

implementation by professionals experienced in the engineering of federally-funded community 

development projects; 

 

WHEREAS, in order to identify qualified and responsive providers for these services a Request 

for Qualifications (RFQ) process for engineering services has been completed in accordance with 

Texas CDBG requirements; 

 

WHEREAS, the proposals received by the due date have been reviewed to determine the most 

qualified and responsive providers for professional services; 

 

NOW, THEREFORE, BE IT RESOLVED: 

 

Section 1. That  ______ be awarded a contract to provide Texas 

CDBG application and project-related engineering services for the 2021-2022 Texas 

Community Development Block Grant Community Development Fund project. 

 

Section 2. That any and all contracts or commitments made with the above-named services 

providers are dependent on the successful negotiation of a contract with the service 

provider; 

 

 

 

1.C.7.b

Packet Pg. 35

A
tt

ac
h

m
en

t:
 r

es
o

lu
ti

o
n

 2
 2

02
1 

C
D

B
G

 2
1_

22
 P

ro
fe

ss
io

n
al

 s
er

vi
ce

s 
 (

38
11

 :
 R

es
o

lu
ti

o
n

 2
 2

02
1 

20
21

-2
02

2 
C

D
B

G
 E

n
g

in
ee

ri
n

g
 s

er
vi

ce
 p

ro
vi

d
er

)



PASSED AND APPROVED by the City Council on this _____ day of ____________, 2021. 

 

APPROVED: 

 

 

 

Alejandro Flores, Mayor 

 

ATTEST: 

 

 

Jacqueline Moya, City Secretary 

 

1.C.7.b

Packet Pg. 36

A
tt

ac
h

m
en

t:
 r

es
o

lu
ti

o
n

 2
 2

02
1 

C
D

B
G

 2
1_

22
 P

ro
fe

ss
io

n
al

 s
er

vi
ce

s 
 (

38
11

 :
 R

es
o

lu
ti

o
n

 2
 2

02
1 

20
21

-2
02

2 
C

D
B

G
 E

n
g

in
ee

ri
n

g
 s

er
vi

ce
 p

ro
vi

d
er

)



 City Council Meeting: 03/09/21 06:00 PM 
 520 E Ocean Blvd. Department: City Secretary 

 Los Fresnos, TX  78566 Category: Report 
  Prepared By: Jacqueline Moya 

 SCHEDULED Initiator: Jacqueline Moya 

 Sponsors:  

 ACTION ITEM (ID # 3821) DOC ID: 3821  

Updated: 3/2/2021 2:11 PM by Jacqueline Moya  Page 1 

Consideration and ACTION to approve the Los Fresnos 
Police Department 2020 Racial Profiling Report. 

The annual racial profiling report looks good.  Nothing stands out as a concern.  Chief Hector 

Gonzalez will be at the meeting to answer questions. 

 

I recommend approval. 

1.C.8

Packet Pg. 37



*TCOLE TX Stop Data Report (SB1187) - IBM Cognos Viewer

_TCOLE TX Stop Data Report (SB1187) - IBM Cognos Viewer.html[3/4/2021 9:24:40 AM]

Los Fresnos, TX PD Jan 1, 2020 - Dec 28, 2020

Racial Profiling Report
PLEASE NOTE: The official form does not allow for Other and Unknown in the Race or Ethnicity boxes on
the TCOLE website.  Please contact TCOLE for instructions on how to resolve these issues.  This report
only includes traffic stops resulting in a citation, traffic stops resulting in a citation with an arrest, traffic
stops resulting in a warning with an arrest, and field interviews that resulted in an arrest. This report

does not include any stops from traffic collisions. 

1. Gender

FEMALE

ALASKA
NATIVE/AMERICAN
INDIAN

0.31%11

ASIAN/PACIFIC
ISLANDER

0.45%16

BLACK 0.98%35
HISPANIC/LATINO 27.55%985
WHITE 70.71%2,528

100.00%3,575

MALE

ALASKA
NATIVE/AMERICAN
INDIAN

0.34%19

ASIAN/PACIFIC
ISLANDER

0.55%31

BLACK 1.31%74
HISPANIC/LATINO 25.58%1,443
WHITE 72.22%4,074

100.00%5,641
Total 9,216

2. Race or Ethnicity
ALASKA NATIVE/AMERICAN
INDIAN

0.33% 30

ASIAN/PACIFIC ISLANDER 0.51% 47
BLACK 1.18% 109
HISPANIC/LATINO 26.35% 2,428
WHITE 71.64% 6,602
Total 100.00%9,216

3. Was Race or Ethnicity Known Prior to Stop?
N 99.19% 9,141
Y 0.81% 75
Total 100.00%9,216

4. Reason for Stop?
ALASKA
NATIVE/AMERICAN 0.36%28

8. Was Contraband Discovered?

N HISPANIC/LATINO 26.67% 16
WHITE 73.33% 44

100.00%60

Y

ALASKA
NATIVE/AMERICAN
INDIAN

0.53% 1

ASIAN/PACIFIC
ISLANDER

0.53% 1

BLACK 0.53% 1
HISPANIC/LATINO 18.95% 36
WHITE 79.47% 151

100.00%190
Total 250

9. Description of Contraband

ALCOHOL

ALASKA
NATIVE/AMERICAN
INDIAN

1.89% 1

HISPANIC/LATINO 9.43% 5
WHITE 88.68% 47

100.00%53
CURRENCY WHITE 100.00% 5

100.00%5

DRUGS

ASIAN/PACIFIC
ISLANDER

0.74% 1

BLACK 0.74% 1
HISPANIC/LATINO 24.26% 33
WHITE 74.26% 101

100.00%136

OTHER HISPANIC/LATINO 15.38% 4
WHITE 84.62% 22

100.00%26
WEAPONS WHITE 100.00% 2

100.00%2
Total 222

10. Result of the Stop
ALASKA

1.C.8.a

Packet Pg. 38

A
tt

ac
h

m
en

t:
 2

02
0 

ra
ci

al
 p

ro
fi

lin
g

  (
38

21
 :

 2
02

0 
R

ac
ia

l P
ro

fi
lin

g
 R

ep
o

rt
)

https://my.brazostech.com/cognos/cgi-bin/cognosisapi.dll?b_action=cognosViewer&ui.action=run&ui.object=%2fcontent%2ffolder%5b%40name%3d%27Public+Safety%27%5d%2ffolder%5b%40name%3d%27Texas%27%5d%2freport%5b%40name%3d%27Racial+Profiling+Report%27%5d&ui.name=*TCOLE+TX+Stop+Data+Report+(SB1187)&run.outputFormat=&run.prompt=true&run.verticalElements=500&run.outputFormat=HTML&run.outputPageOrientation=portrait#RVContent_NS_


*TCOLE TX Stop Data Report (SB1187) - IBM Cognos Viewer

_TCOLE TX Stop Data Report (SB1187) - IBM Cognos Viewer.html[3/4/2021 9:24:40 AM]

MOVING
TRAFFIC
VIOLATION

INDIAN
ASIAN/PACIFIC
ISLANDER

0.53%41

BLACK 1.29%100
HISPANIC/LATINO 21.22%1,643
WHITE 76.60%5,931

100.00%7,743

PRE EXISTING
KNOWLEDGE

ALASKA
NATIVE/AMERICAN
INDIAN

2.13%1

HISPANIC/LATINO 21.28%10
WHITE 76.60%36

100.00%47

VEHICLE
TRAFFIC
VIOLATION

ALASKA
NATIVE/AMERICAN
INDIAN

0.09%1

ASIAN/PACIFIC
ISLANDER

0.54%6

BLACK 0.72%8
HISPANIC/LATINO 55.65%616
WHITE 43.00%476

100.00%1,107

VIOLATION OF
LAW

BLACK 0.31%1
HISPANIC/LATINO 49.84%159
WHITE 49.84%159

100.00%319
Total 9,216

5. Street Address or Approximate Location of the
Stop
CITY STREET 7,830
COUNTY ROAD 104
PRIVATE PROPERTY OR OTHER 113
STATE HIGHWAY 1,165
US HIGHWAY 4
Total 9,216

6. Was a Search Conducted?

N

ALASKA
NATIVE/AMERICAN
INDIAN

0.32% 29

ASIAN/PACIFIC
ISLANDER

0.51% 46

BLACK 1.20% 108
HISPANIC/LATINO 26.50% 2,376
WHITE 71.46% 6,407

100.00%8,966

Y

ALASKA
NATIVE/AMERICAN
INDIAN

0.40% 1

ASIAN/PACIFIC
ISLANDER

0.40% 1

BLACK 0.40% 1
HISPANIC/LATINO 20.80% 52
WHITE 78.00% 195

100.00%250
Total 9,216

7. Reason for Search?

CONSENT
BLACK 2.38%1
HISPANIC/LATINO 28.57%12
WHITE 69.05%29

100.00%42
CONTRABAND
IN PLAIN VIEW

HISPANIC/LATINO 66.67%2
WHITE 33.33%1

CITATION

NATIVE/AMERICAN
INDIAN

0.34%23

ASIAN/PACIFIC
ISLANDER

0.51%34

BLACK 1.08%72
HISPANIC/LATINO 24.84%1,663
WHITE 73.23%4,902

100.00%6,694

CITATION AND
ARREST

ALASKA
NATIVE/AMERICAN
INDIAN

1.19%1

HISPANIC/LATINO 20.24%17
WHITE 78.57%66

100.00%84

WRITTEN
WARNING

ALASKA
NATIVE/AMERICAN
INDIAN

0.25%6

ASIAN/PACIFIC
ISLANDER

0.54%13

BLACK 1.54%37
HISPANIC/LATINO 30.90%741
WHITE 66.76%1,601

100.00%2,398
WRITTEN
WARNING AND
ARREST

HISPANIC/LATINO 17.50%7

WHITE 82.50%33

100.00%40
Total 9,216

11. Arrest Based On
OUTSTANDING
WARRANT

HISPANIC/LATINO 33.33%10
WHITE 66.67%20

100.00%30

VIOLATION OF
PENAL CODE

ALASKA
NATIVE/AMERICAN
INDIAN

1.19%1

HISPANIC/LATINO 13.10%11
WHITE 85.71%72

100.00%84
VIOLATION OF
TRAFFIC LAW

HISPANIC/LATINO 30.00%3
WHITE 70.00%7

100.00%10
Total 124

12. Was Physical Force Resulting in Bodily Injury
Used During Stop?

N

ALASKA
NATIVE/AMERICAN
INDIAN

0.33%30

ASIAN/PACIFIC
ISLANDER

0.51%47

BLACK 1.19%109
HISPANIC/LATINO 26.38%2,424
WHITE 71.59%6,578

100.00%9,188

Y HISPANIC/LATINO 14.29%4
WHITE 85.71%24

100.00%28
Total 9,216

13. Was Arrest Due to Contraband Found?

N

ALASKA
NATIVE/AMERICAN
INDIAN

0.88% 1

HISPANIC/LATINO 17.70% 20
WHITE 81.42% 92

100.00%113

1.C.8.a

Packet Pg. 39

A
tt

ac
h

m
en

t:
 2

02
0 

ra
ci

al
 p

ro
fi

lin
g

  (
38

21
 :

 2
02

0 
R

ac
ia

l P
ro

fi
lin

g
 R

ep
o

rt
)



*TCOLE TX Stop Data Report (SB1187) - IBM Cognos Viewer

_TCOLE TX Stop Data Report (SB1187) - IBM Cognos Viewer.html[3/4/2021 9:24:40 AM]

100.00%3
INCIDENT TO
ARREST

HISPANIC/LATINO 11.76%2
WHITE 88.24%15

100.00%17

INVENTORY HISPANIC/LATINO 23.26%10
WHITE 76.74%33

100.00%43

NO SEARCH

ALASKA
NATIVE/AMERICAN
INDIAN

0.32%29

ASIAN/PACIFIC
ISLANDER

0.51%46

BLACK 1.20%108
HISPANIC/LATINO 26.50%2,376
WHITE 71.46%6,407

100.00%8,966

PROBABLE
CAUSE

ALASKA
NATIVE/AMERICAN
INDIAN

0.69%1

ASIAN/PACIFIC
ISLANDER

0.69%1

HISPANIC/LATINO 17.93%26
WHITE 80.69%117

100.00%145
Total 9,216

Y HISPANIC/LATINO 36.36% 4
WHITE 63.64% 7

100.00%11
Total 124

Report Created on: Mar 4, 2021  3:19 PM Page: 1 of ?

1.C.8.a

Packet Pg. 40

A
tt

ac
h

m
en

t:
 2

02
0 

ra
ci

al
 p

ro
fi

lin
g

  (
38

21
 :

 2
02

0 
R

ac
ia

l P
ro

fi
lin

g
 R

ep
o

rt
)



 City Council Meeting: 03/09/21 06:00 PM 
 520 E Ocean Blvd. Department: City Secretary 

 Los Fresnos, TX  78566 Category: Bid 
  Prepared By: Jacqueline Moya 

 SCHEDULED Initiator: Jacqueline Moya 

 Sponsors:  

 ACTION ITEM (ID # 3827) DOC ID: 3827 B 

Updated: 3/4/2021 5:44 PM by Mark Milum B Page 1 

Consideration and ACTION to approve the bids and award a 
contract for the Water Treatment Plant Expansion Project. 

Bids were solicited for the water treatment plant expansion over the last 3 months.  We have as 

many as 4 companies interested in bidding on the project but only one ended up bidding on the 

project.  Ferguson Service Systems, Inc., is presently contracted by the City for the Headworks 

and Chlorine Contact Basin projects and is doing a good job.  The total funds available for 

construction are $3,092,000 leaving $146,000 for unforeseen things that could come up.   

 

I recommend approving the bid from Ferguson Service System, Inc., for $2,883,000 and award a 

contract to reflect that for the Water Treatment Plant Expansion Project. 

1.F.1

Packet Pg. 41



1.F.1.a

Packet Pg. 42

A
tt

ac
h

m
en

t:
 T

W
D

B
 D

W
S

R
F

 P
ro

je
ct

 6
26

27
 W

at
er

 T
re

at
m

en
t 

P
la

n
t 

E
xp

an
si

o
n

 P
ro

je
ct

 L
et

te
r 

 (
38

27
 :

 T
W

D
B

 D
W

S
R

F
 P

ro
je

ct
 6

26
27

 W
at

er



ITEM  EST. UNIT  TOTAL 
NO. QTY. PRICE PRICE

1 Mobilization 1 LS $80,000.00 $80,000.00

2
Storm Water Pollution Prevention Plan & 
Temporary Erosion Control 1 LS $10,000.00 $10,000.00

3

Sludge Processing System including the Sludge 
thickener, Drying beds, Sludge pumps and water 
recycler. Include all incidental items as shown 
on plans and specifications, and as previously 
outlined in previous schedule and all addendums 
issued on this project. 1 LS $500,000.00 $500,000.00

4

Water Treatment System including the 
multimedia filters and headbox, raw water pump 
basin, rapid mix basin, flocculation basins and 
filter pump basin. Include all incidental items as 
shown on plans and specifications, and as 
previously outlined in previous schedule and all 
addendums issued on this project. 1 LS $810,000.00 $810,000.00

5

Chemical Facility inlcluding the chemical 
lab/SCADA building, Electrical panels, 
Generator, Transformer, chemical tanks and 
chemical feed lines. Include all incidental items 
as shown on plans and specifications, and as 
previously outlined in previous schedule and all 
addendums issued on this project. 1 LS $1,205,000.00 $1,205,000.00

6

Water Distribution system including the 
replacement of distribution pumps and piping, 
replacement of the altitude valve, and removal of 
fire hydrant. Include all incidental items as 
shown on plans and specifications, and as 
previously outlined in previous schedule and all 
addendums issued on this project. 1 LS $238,000.00 $238,000.00

7
Allowance for shelves, cabinets, casework, and 
laboratory equipment not shown in plans $40,000.00

$2,883,000.00

CITY OF LOS FRESNOS

DESCRIPTION UNIT

SCHEDULE OF UNIT PRICE

BID TABULATION
PROPOSED WATER TREATMENT PLANT EXPANSION FROM 1.0 MGD TO 1.5 MGD

FOR

TOTAL CONSTRUCTION BASE BID

FERGUSON SERVICE SYSTEM, INC.

1.F.1.a

Packet Pg. 43

A
tt

ac
h

m
en

t:
 T

W
D

B
 D

W
S

R
F

 P
ro

je
ct

 6
26

27
 W

at
er

 T
re

at
m

en
t 

P
la

n
t 

E
xp

an
si

o
n

 P
ro

je
ct

 L
et

te
r 

 (
38

27
 :

 T
W

D
B

 D
W

S
R

F
 P

ro
je

ct
 6

26
27

 W
at

er



 City Council Meeting: 03/09/21 06:00 PM 
 520 E Ocean Blvd. Department: City Secretary 

 Los Fresnos, TX  78566 Category: Report 
  Prepared By: Jacqueline Moya 

 SCHEDULED Initiator: Jacqueline Moya 

 Sponsors:  

 ACTION ITEM (ID # 3828) DOC ID: 3828 A 

Updated: 3/4/2021 5:03 PM by Mark Milum A Page 1 

Consideration and ACTION to approve the Audit Report for 
the 2019-2020 fiscal year. 

Quentin Anderson and Amanda Molina from Carr, Riggs, & Ingram will present the audit report 

and information for Fiscal Year 2019-2020. 

 

I recommend approval. 

1.F.2

Packet Pg. 44



 City Council Meeting: 03/09/21 06:00 PM 
 520 E Ocean Blvd. Department: City Secretary 

 Los Fresnos, TX  78566 Category: Agreement 
  Prepared By: Jacqueline Moya 

 SCHEDULED Initiator: Jacqueline Moya 

 Sponsors:  

 ACTION ITEM (ID # 3814) DOC ID: 3814 E 

Updated: 3/5/2021 10:13 AM by Mark Milum E Page 1 

Consideration and ACTION to re-open the restrooms at the 
City parks. 

The Governor allows all facilities to be open 100% beginning Wednesday March 10. 

 

New COVID-19 cases are down in this area.  The hospitalization numbers are down in the 4 

Cameron County Hospitals.  Large numbers of vaccinations continue to be given each week.  

Some entities have left the restrooms open during the entire pandemic.  Currently Cameron 

County, Brownsville, Combes, Harlingen, Laguna Vista, South Padre, Alton, Edinburg, Elsa, 

Donna, Mercedes, McAllen and Mission all have their restrooms open.  According to CDC 

(Centers of Disease Control and Prevention), spread from touching surfaces is not thought to be a 

common way that COVID-19 spreads.  According to the Governor's Open Texas guidelines, 

parks can be opened.  The guidelines request that individuals age 10 and older wear a face 

covering whenever it is not feasible to maintain six (6) feet of social distancing from another 

individual not in the same household.  The County still has a requirement of no more than 10 

individuals to a group.  We have hand sanitizer and signs posted near the restrooms.  The signs 

say use park & facilities at your own risk, stop the spread of Covid-19, be responsible, no more 

than 10 to a group, wash your hands, use sanitizer, keep 6 feet between you and others at all 

times or wear a face covering and avoid touching your face.  We will clean and sanitize the 

restrooms daily.   

 

Personal responsibility is important for each individual.  Following the guidelines that we all 

know to do is important and left to each individual.  Those that feel safe to utilize the restrooms 

will be able to while taking the appropriate precautions.  Those that don't feel safe to utilize the 

restrooms can stay out of them.  There is no additional liability to the City for opening the 

restrooms than any other action the city takes. 

 

I recommend the restrooms at the parks be open. 

1.F.3

Packet Pg. 45



1.F.3.a

Packet Pg. 46

A
tt

ac
h

m
en

t:
 P

ar
k 

S
ig

n
s 

 (
38

14
 :

 R
e-

o
p

en
 R

es
tr

o
o

m
s-

C
it

y 
P

ar
ks

)



1.F.3.b

Packet Pg. 47

A
tt

ac
h

m
en

t:
 R

R
 S

ka
te

 P
ar

k 
E

xe
rc

is
e 

P
la

yg
ro

u
n

d
  (

38
14

 :
 R

e-
o

p
en

 R
es

tr
o

o
m

s-
C

it
y 

P
ar

ks
)



1.F.3.b

Packet Pg. 48

A
tt

ac
h

m
en

t:
 R

R
 S

ka
te

 P
ar

k 
E

xe
rc

is
e 

P
la

yg
ro

u
n

d
  (

38
14

 :
 R

e-
o

p
en

 R
es

tr
o

o
m

s-
C

it
y 

P
ar

ks
)



1.F.3.b

Packet Pg. 49

A
tt

ac
h

m
en

t:
 R

R
 S

ka
te

 P
ar

k 
E

xe
rc

is
e 

P
la

yg
ro

u
n

d
  (

38
14

 :
 R

e-
o

p
en

 R
es

tr
o

o
m

s-
C

it
y 

P
ar

ks
)



1.F.3.b

Packet Pg. 50

A
tt

ac
h

m
en

t:
 R

R
 S

ka
te

 P
ar

k 
E

xe
rc

is
e 

P
la

yg
ro

u
n

d
  (

38
14

 :
 R

e-
o

p
en

 R
es

tr
o

o
m

s-
C

it
y 

P
ar

ks
)



 City Council Meeting: 03/09/21 06:00 PM 